Jump to content

Search the Community

Showing results for tags '280 radiator install fractal'.



More search options

  • Search By Tags

    Type tags separated by commas.
  • Search By Author

Content Type


Forums

  • Pin Board
    • Announcements
    • Giveaways
  • The Mod Zoo Official Podcasts & Weekly Staff Hangout
    • Official Podcast Episodes
    • Questions and Discussion!
    • Weekly Staff Hangout
  • Tech News
    • Latest Tech News
    • 2015 CES Consumer Electronics Show Coverage
    • 2016 CES - Consumer Electronics Show Coverage
    • 2017 CES - Consumer Electronics Show Coverage
  • Project Central
    • The Mod Zoo Staff
    • Featured Projects
    • Member Worklogs
    • Maker or Non-PC Worklogs
  • TMZ Review Central
    • Reviews
  • PimpRig / PCApex Alumni Community
    • PimpRig / PCApex General Discussion
    • PimpRig / PCApex Member Project Logs
    • PimpRig / PCApex Member Project Archives
  • The Picnic Area
    • General Discussion
    • Drawing Board
    • The Water Park
    • Member Reviews and Unboxings
    • The Machine Shop
    • Modding Guides
    • Repair Guides
    • Overclocking
    • Recomended Ebay sellers
    • Comments & Suggestions
  • Food Court
    • The Mod Zoo Gift Shop
    • MNPCTech
    • Smart Computer Store
    • Mayhems
  • The Storage Area

Find results in...

Find results that contain...


Date Created

  • Start

    End


Last Updated

  • Start

    End


Filter by number of...

Joined

  • Start

    End


Group


AIM


MSN


Website URL


ICQ


Yahoo


Jabber


Skype


Location


Interests

Found 1 result

  1. Please visit Our webstore for PC & Case Mod Supplies from Mnpctech! http://www.mnpctech.com/casemodstore.html Tools Used: Dremel & Rotary Tool with Cutting Wheel attachment Power Drill with 3/16" size drill bit RED Paint Pen Hand File or Medium Sand Paper Tin Snip or Metal Shear Supplies Used: Hardware Lab's Black Ice 280 Radiator http://www.amazon.com/dp/B00403GE2Q Dremel reinforced 1.5" Cutting Wheel, http://www.mnpctech.com/DremelDisc.html 120mm Wire fan Guard, http://www.mnpctech.com/Wire_Fan_Grill_Guard_Chrome.html I'm using 8x M4 x 6mm Black socket head screws for attaching two 140mm fans to the Radiator http://www.mnpctech.com/M4_radiator_grill_screws.html 8x #10 5/8 cooling fan screws to attach the two 140mm fans to the R4 Filter Cartridge. http://www.mnpctech.com/thumbscrew.html Fractal Design Define R4 http://www.newegg.com/Product/Product.aspx?Item=N82E16811352020 Fractal-Define front door open, the filter grate is removed by pushing the touch releases. The Fractal-Design Define R4 Filter Cartridge Pull the release tab, to remove the front filter cartridge. The Fractal-Design Define R4 comes with ONE factory 140mm cooling fan. Note: top of the filter cartridge is to the RIGHT. You need to add SIX new mounting holes, to fit 280 radiator. There is 4 raised plastic tabs, one each corner, that you will remove next. Using Cutting wheel on Rotary Tool to remover the four raised pegs. After removing the pegs, use Medium sandpaper to smooth the surface. Grab 140mm fan grill and RED Paint pen... Position the Filter Cartridge so it's release Tab is on right, as show in picture Position 140mm fan grill on right side, over the two center mounting holes... Mark the two mounting holes on right side with Paint Pen. Position 140mm grill 20mm to Left of the TWO center mounting holes for right side fan. For Left side... You will need to align the 140mm grill Your RED Paint markings should match the picture. Drill holes in the RED location with 3/16" size drill bit. Additional SIX holes are finished. Use Tin Snip or Metal Shear to remove the fan grills. Use small Hand File or Medium Sandpaper to smooth the edges, after removing the grills. Re-install the R4's Filter Cartridge. I'll be using TWO Fractal-Design 140mm cooling fans and Hardware Lab's Black Ice 280 Radiator and 8x M4 x 6mm radiator screws I'm using 8x M4 x 6mm Black socket head screws for attaching two 140mm fans to the Radiator http://www.mnpctech.com/M4_radiator_grill_screws.html Attach fans from the inside of their frames, as pictured. Two 140mm cooling fans attached to 280 radiator. Use #10 x 5/8 PC Cooling Fan screws to attach the fans and 280 radiator to the front Filter Cartridge. I hope you enjoyed this guide for adding 280 radiator to your Fractal Design R4 Please post your Question or Comments!
×
×
  • Create New...